
 
 
 
 

 
 
 

NOTICE: PLANNED PROJECT FOR 2019 
 

In September 2019, we plan to install 1700’ of new 10” ductile iron pipe on Nubble Rd. This project will replace existing aging infra-
structure along Nubble Rd. This project was identified in our 2004 master plan. This will be a joint project with the York Sewer District 
and the York Dept of Public Works. 

 

YORK WATER DISTRICT 
86 WOODBRIDGE ROAD 
YORK, MAINE 03909 

2018 BILLING AND HISTORICAL 
STATISTICS 
 
In 2018, the District increased rates by 4.41% for me-
tered customers.  The District’s previous rate increase 
was January 1, 2015. While the District has made 
several efficiencies, the increased costs for staffing, 
fuel, power, chemicals, and water storage tank re-
pairs necessitated the increase. The District also saw 
a small increase in customers in 2018 and water us-
age was consistent with the historical average. 

 

The York Water District first began supplying the Town of York 
with water in 1896 as the York Shore Water Company. The sole 
source of this water has always been Chase’s Pond, a surface 
water supply located west of I-95 on Chase’s Pond Road in York. 
When the pond is full it has a capacity of nearly 1 billion gallons, 
with a safe daily yield of 2.05 million gallons. The Chase’s Pond 
Watershed covers an area of 2090 acres of which the District cur-
rently owns 1,861 acres, or 89% of the total watershed area. 
 
The York Water District operates and maintains a distribution sys-
tem that includes over 82 miles of both year round and seasonal 
water mains. The system includes 376 public and 67 private fire 
hydrants. In 2018 the Josiah Chase Filtration Plant produced 376 
million gallons (MG) of water. That’s an average of 1.03 million 
gallons per day (MGD). To be sure there is enough water to satis-
fy peak demands as well as fire protection usage, the District 
maintains a 2 million gallon storage tank on York Heights and a 3 
million gallon storage tank on Simpson Hill in Cape Neddick. The 
York Water District maintains 2 distribution system interconnec-
tions on Route 1, the first with Kennebunk, Kennebunkport, and 
Wells Water District to the north and the second with Kittery Water 
District to the south. Both interconnections required pumping sta-
tions to be installed. The Route 1 North Pumping Station was 
completed in 2006, and put into service in 2007. Construction of 
the Route 1 South Pumping Station began in 2007, and was com-
pleted in 2010. These distribution system interconnections provide 
a back up water supply in either direction in case of a water emer-
gency in any of the 3 water districts service areas from Kennebunk 
to Kittery. The Josiah Chase Filtration Plant was put into service in 
1990 and was designed and operated to produce water that meets 
or exceeds all primary and secondary drinking water standards. 
The Treatment Plant is designed for a maximum daily flow of 4 

Welcome to the 21st Annual Water Quality Report of the York Water Dis-
trict (YWD). This report provides important information concerning your 
drinking water, it’s quality and safety. At the York Water District, our priority is 
to provide you with safe, reliable drinking water every day. We take pride in 
supplying our customers with the highest quality of service, and this is part of 
that important goal. 
 
We are pleased to report that during the 2018 testing period, your water from 
the YWD meets all State and Federal requirements. We follow National Pri-
mary Drinking Water Regulations established by the EPA as authorized by 
the Safe Drinking Water Act which are health-based standards and treatment 
techniques for public water systems. The EPA establishes and the State of 
Maine Drinking Water Program enforces these minimum quality and safety 
standards for drinking water. 
 
We ensure that your water is safe by regular monitoring and testing. All of our 
water samples are tested by The State of Maine Health and Environmental 
Testing Laboratory or other State certified testing laboratories. This report 
shows a summary of the laboratory results for substances that were detected 
in your water. Many other contaminants that were tested are not listed be-
cause they were not detected. Responsibility for maintaining water quality 
resides with our staff of certified Water Treatment Plant Operators licensed 
by the Maine Department of Human Services. The Safe Drinking Water Act 
directs the State, along with the EPA, to establish and enforce minimum 
drinking water standards. These standards set limits on certain biological, 
radioactive, organic and inorganic substances sometimes found in drinking 
water. Two types of standards have been established. Primary drinking water 
standards set achievable levels of drinking water quality to protect your 
health. Secondary drinking water standards provide guidelines regarding the 
taste, odor, color and other aesthetic aspects of your drinking water which do 
not present a health risk. All drinking water may reasonably be expected to 
contain at least trace amounts of some contaminants. The presence of con-
taminants does not necessarily indicate that water poses a health risk. 

ANNUAL WATER QUALITY REPORT 
               YORK WATER DISTRICT                 JANUARY 1, 2018 - DECEMBER 31, 2018 

WHAT ARE THE FACTS ABOUT 
YOUR SYSTEM? 

Black Bear near Boulter Pond, Photo by Terry Adams 



 

WHERE YOU CAN GET MORE INFORMATION 

 
                  
Drinking water, including bottled water, may reasonably be expected to contain at least small amounts of some contaminants.  The pres-
ence of contaminants does not necessarily indicate that water poses a health risk. Contaminants that may be present in source water 
include: 

Some people may be more vulnerable to contaminants in drinking water than the general population. Immuno-compromised persons 
such as persons with cancer undergoing chemotherapy, persons who have undergone organ transplants, people with HIV/AIDS or other 
immune system disorders, some elderly, and infants can be particularly at risk from infections. These people should seek advice about 
drinking water from their health care providers. EPA/CDC guidelines on appropriate means to lessen the risk of infection by Cryptospor-
idium and other microbial contaminants are available from the Safe Drinking Water Hotline (1-800-426-4791) or at the following link: 
http://www.epa.gov/ccr/forms/contact-us-about-consumer-confidence-reports    
If present, elevated levels of lead can cause serious health problems, especially for pregnant women and young children. Lead in drink-
ing water is primarily from materials and components associated with service lines and home plumbing. The York Water District is re-
sponsible for providing high quality drinking water, but cannot control the variety of materials used in plumbing components. When your 
water has been sitting for several hours, you can minimize the potential for lead exposure by flushing your tap 30 seconds to 2 minutes 
before using water for drinking or cooking. If you are concerned about lead in your water, you may wish to have your water tested. Infor-
mation on lead in drinking water, test methods, and steps you can take to minimize exposure is available from the Safe Drinking Water 
Hotline or at: http://www.epa.gov/safewater/lead 

million gallons (4MGD). The Treatment Plant is located at 
273 Chase’s Pond Road in York across the street from 
the Chase’s Pond Dam. Raw water enters the Screen 
House next to the dam and flows by gravity through a 30” 
ductile iron main to the Treatment Plant. Aluminum Sul-
fate (the primary coagulant) and Sodium Hydroxide (for 
pH adjustment) are added to the raw water to ensure 
proper coagulation and flocculation of the water before 
being sent to the clarifiers and filters where the particles 
floating in the water will be removed. Polymer is also add-
ed to the treatment process on occasion to aid in the co-
agulation process. Under challenging conditions, such as 
Algae Blooms, additional chemicals, such as potassium 
permanganate and powdered activated carbon may also 
be used.  Filtration of the water is achieved using 2 up-
flow adsorption clarifiers and 4 conventional mixed media 
rapid sand filters. After the filtration process is complete 
the water enters a 300,000 gallon chambered clearwell 
where Sodium Hypochlorite (chlorine) is added to pro-
mote proper disinfection by killing pathogenic organisms. 
Finished water is then pumped up from the clearwell and 
into the distribution system. All surface and ground waters 
contain natural organic compounds that can react with 
chlorine added to the water to form disinfection byproducts (DBP). DBP’s are suspected carcinogens. To reduce formations of DBP’s, 
the York Water District adds a small amount of Ammonia to the water as it is withdrawn from the clearwell and before in enters the dis-
tribution system. The Ammonia reacts with the Sodium Hypochlorite to form Monochloramines, a weaker yet long lasting form of chlo-
rine. Monochloramines, reduce the risk of forming DBP’s. Sodium Silicate is also injected before the water enters the distribution sys-
tem. This chemical is used for corrosion control and increases the finished water pH. In mid 2018 YWD started slow transition from 
Silicate to a Phosphate corrosion inhibitor with Sodium Carbonate to increase finish water pH. 

The Josiah Chase Filtration Plant is designed to produce water that 
meets all primary and secondary drinking water standards.  

HEALTH INFORMATION 

Microbial contaminants, such as viruses and bacteria, which may come from sewage treatment plants, septic systems, agricultural 
livestock operations, and wildlife. 
Inorganic contaminants, such as salts and metals, which can be naturally occurring or result from urban storm runoff, industrial or 
domestic wastewater discharges, oil and gas production, mining, or farming. 
Pesticides and herbicides, which may come from a variety of sources such as agriculture, urban stormwater runoff, and residential 
uses. 
Organic chemical contaminants, including synthetic and volatile organic chemicals, which are by-products of industrial processes 
and petroleum production and can also come from gas stations, urban runoff, and septic systems. 
Radioactive Contaminants, which can be naturally-occurring or be the result of oil and gas production and mining activities. 

In 2017, our system was granted a 'Synthetic Organics Waiver.' This is a three year exemption from the 
monitoring/reporting requirements for the following industrial chemical(s): TOXAPHENE/CHLORDANE/PCB, 

HERBICIDES, CARBAMATE PESTICIDES, SEMIVOLATILE ORGANICS. This waiver was granted 
due to the absence of these potential sources of contamination within a half mile radius of the water source(s). 

WATER QUALITY REPORT WAIVER 

This report is just a summary of our activities during the past year. If you have any questions about your water or its quality and safety 
you can stop in to the York Water District Office at 86 Woodbridge Road, Monday through Thursday 7:00 AM - 5:30 PM, call us at 207-
363-2265 or visit us on line at www.yorkwaterdistrict.org where you will find a listing of our email contacts. In case of emergency after 
normal business hours please call 207-363-2265 and leave a voicemail message. One of our on call personnel will return your call as 
soon as possible. The York Water District Board of Trustee’s meet the 3rd Wednesday of each month at the District Office at 2:00PM. 
Meetings are open to the public. 

 

 

YORK WATER DISTRICT NEWS 
CONGRATULATIONS 2018 MANAGEMENT CANDIDATE SCHOOL GRADUATES 
 

Employees David DePerrio and Joe Dignam of York Water District and Somnang Laurendeau of York Sewer District all received diplo-
mas as graduates of the 2018 JETCC Management Candidate School (MCS). Along with 20 other individuals, they attended classes at 

Portland Water District one day each month from November 2017 to September 2018 featuring a curriculum designed to prepare mid-
level drinking water and wastewater personnel for career advancement in utility management. The year-long program included man-
agement courses, technical courses (such as engineering basics and construction planning) as well as skill training in areas such as 

personnel management, media relations, dealing with regulatory agencies, supervisory skills and budget preparation.  

SHAPE AWARD/MOD RATES 
 

York Water District takes pride in its efforts of achieving its mission.  Part of that 
mission is the, commitment to conserving and protecting the District’s natural 
resources and assets to ensure high quality drinking water at the most reasona-
ble cost.” Our employees are one of our biggest assets. Therefore, the safety 
and well-being of our employees is a high priority.  This was exemplified by the 
District’s receiving Maine Bureau of Labor’s Safety and Health Award for Public 
Employers (S.H.A.P.E.) in 2010.  Essentially this award showed that the District 
met or exceeded all required safety programs, inspections, and trainings.  It also 
had to maintain an employee Lost Workday Injury/Illness Rate below the national 
average for its industry.  In 2018 we successfully completed our 4th renewal of 
this award.  Why does this matter to our customers?  The Experience Modifica-
tion Rate; EMR, or MOD rate, is a number the District’s workers compensation 
insurance carrier assigns to the District based on the District’s claims history and 
safety record as compared to the rest of the industry. Being members of SHAPE 
lowers our MOD rate thereby lowering our worker’s compensation insurance 
costs, which trickles back to the customer.  For example, if the District had a 
MOD rate of 1.2 it would have to pay 120% of the industry average for workers 
comp insurance.  Conversely, our current MOD rate of .64 means it would only 
pay 64% of the industry average.  With the help of all employees and the support of our Trustees at the District we are thankful to say 
our MOD rate is well below the industry average. 

INFRASTRUCTURE VANDALISM AND SECURITY 

York Water District would like to remind our neighbors in the area of the Josiah Chase Water Filtration Plant, Chases Pond, and our 
other important infrastructure such as storage tanks and hydrants that although we have numerous security measures in place, your 
hour to hour presence is extremely important to us. Over the past 5 years the YWD has had numerous acts of vandalism to our system 
water storage tanks, with one incident costing over $3,000 to repair. Each event shortens the rehabilitation period. On average a stor-
age tank is rehabbed every 20-25 years, costing $650,000
-$850,000. With enhanced security and your help, we 
hope to better protect our valuable infrastructure and our 
drinking water. We ask that you please report all suspi-
cious activities to the York Police Department. The photo 
on the right was taken in Fall of 2018. A neighbor on 
Chase’s Pond called to report unusual activity near the 
Chase’s Pond Dam. A hydroseeding company, who was 
not familiar with the area, chose to use the drinking water 
reservoir to fill their equipment. They were less than 100 
feet from the sign explaining that the pond he decided to 
draft water from was a “Public Water Supply Source Water 
Protection Area” with a list of restrictions. This is a perfect 
example of how a resident that lived nearby saw some-
thing unusual, called the YWD to report what he saw, and 
in doing so that caller prevented a potential contamination 
event in our water supply. 

York Water District continues to offer our customers the option to receive their water bill electronically via email and the option to pay 
their water bill online. When signing up with the paperless option there are benefits to our customers. The service is free, you can re-
ceive your water bill wherever you may be, paperless billing saves energy and resources and it keeps the costs down.  When receiving 